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EN 13501-1:2018 STANDARDINA GORE
YANGINA KARSI TEPKI SINIFLANDIRMASI
CLASSIFICATION OF REACTION TO FIRE IN ACCORDANCE WITH EN 13501-1:2018
Miisterinin Adi/Adresi : NOVAWOOD - Nova Orman Uriinleri San. Tic. A.S / Gerede Organize Sanayi Bélgesi No: 101-2 Gerede —
Customer Name/Address Bolu
Testi Gergeklestiren : Allianz Teknik Earthquake & Fire Test and Training Center / Tiirk-Alman Universitesi, Sahinkaya Cad.
Laboratuvar AdifAdresi Ne:90, 34820 Beykoz - ISTANBUL
Laboratory Name/Address
Numunenin Adi Ve Tarifi : Novawood Thermowood Iroko - Novawood Thermally Modified Iroko

Name And Identity Of Test Item

Sintflandwrma Rapor No : C5-AZTEK-21-080-5-2
Classification Report No.

Yayin Numarast 112

Publish No

Bu siuiflandirme raporu 4 [ dért ) sayfudan olusmoktadir ve sadece biitiin olarak kullendebilir yo da yeniden olusturulobilir.
This classification report consists of a 4 { four ) page and may only be used or reproduced in its entirety.

Deney loboratuvar: olarck faalivet gbsteren Allionz Teknik, TURKAK'tan AB-1601-T akreditasyon dosya numaoras: lle TS EN ISO/IEC 17025:2017

stondarding gére akredite edilmistir.
Allianz Teknik accredited by TURKAK under registration number AB-1601-T for EN ISO/IEC 17025:2017 as test laboratory,

Tiirk Akreditasyon Kurumu{TURKAK) deney raporlanmn tanimrhgi konusunda Avrupa Akreditasyon Birligi{EA) ile Cok Tarafh Anlasma ve Ulusiararas:

Laboratuvar Akreditasyon Birligi{ILAC} ile kargitkl tanima anlasmas: imzalamistir,
Turkish Accreditation Agency (TURKAK) is a signatery to the European co-operation for Accreditation {EA) Multilateral Agreement (MLA) and to the International Laboratory
Accreditation Cooperation (ILAC) Mutual Recognition Arrangement {MRA) for the recognition of test reports.

Deney ve /veya éigiim sonuglori, genisletilmis Glgiim belirsizlikleri { olmas: halinde ) ve deney metotiarr bu roporun tamamilayic: kisms olan tokip eden

sayfalarda verilmistir,
The test and/or measurement results, the uncertainties { if applicable ) with confidence probability and test methods are given on the following pages which are part of this

report.

Bu rapor dzel deney talebine istinaden diizenlenmis olup, Standartiara Uygunluk Belgesi niteliginde dediidir. Partiyi temsil etmez, ayrica Han, rekiam

ve ihalelerde uyguniuk belgesi nitelijinde kullanimaz.
This test report was prepared upon customer’s request, tan not be used as certificate of conforrmity to standards, does not represent a batch and can not be used as
conformity documents for advertisements and procurements.

Beykoz Gayrimenkul Yatinm insaat Turizm Sanayi ve Tic. A.S. bundan béyle rapor igeriginde “Allianz Teknik” olarak anilacaktir.
Beykoz Gayrimenkul Yatwim ingaat Turizm Sanayi ve Tic. A.S. hereinafter to be briefly referred to as "Allianz Teknik" in the content of the report.

“Allionz Teknik” Allianz SE’nin tescilli bir markasidir. Bu Rapor Allionz Teknik’in yazili izni olmadan kopyolonamaz veyo gogaitilamaz. Belirtilen yonde
gériinen herhangi bir Islem gerekii yozilr izin olmaksizin gegersiz olacaktir. imzasiz ve kosesiz raporiar gegersizdir. Bu rapor yalnizca rapor iceriginde

belirtilen test numuneleri icin gecerlidir.
“Allianz Teknik” is a registered trademark of Alliznz SE. This Report cannot be copied or reproduced without Allianz Teknik’s written permission. Any such purported operation
shall be void without such written consent. Reports without signature and stamp are not valid. This report is valid exclusively only for mentioned test samples.
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1. INTRODUCTION

Allianz Teknik Earthquake & Fire
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080-5-2

CS-AZTEK-21-

|
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This classification report defines the classification assigned to the product “Novowood
Thermowood Iroko - Novawood Thermally Modified Iroko” in accordance with the

procedures given in the standard EN 13501-1:2018.
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REACTION TO FIRE CLASSIFICATION ACCORDING TO
EN 13501-1:2018

2. DETAILS OF CLASSIFIED PRODUCT

2.1. General

This classified product, “Novawood Thermowood Iroko - Novawood Thermally Modified
Iroko”, is defined as thermally modified natural iroko.

2.2. Product Details

The classified product, “Novawood Thermowood Iroko - Novawood Thermally Modified
froko”, is fully described in the test reports which were specified in article 3.1. Also the

classified product’s type and details are given in the below table.

Product Name | Ry Color Proclu.c? face P d Detail
(mm) (kg/m3) Composition Surface Pattern and Details
Novawcod Thermowood Product surface is
Tlrr]oko - |TO|\\’:V\:j9f?dd 20 650 Hloney-d NlatL‘J(raI fiat and profile
ermal Vk odifie gologre by joint type is clean
TORG profile.

3. TEST REPORTS AND RESULTS IN SUPPORT OF THIS CLASSIFICATION REPORT

3.1. Test Reports

Following test reports were taken into consideration for the determination of this

classification.

Name of Laboratory

Name of Sponsor

Report Ref. No.

Test Method and Date

Allianz Teknik
Earthquake & Fire Test
and Training Center

NOVAWQOD - Nova Orman
Driinleri San. Tic. A.S

FT-AZTEK-21-080-5-3 EN ISO 9239-1:2010

FT-AZTEK-21-080-5-4 EN ISO 11825-2:2020

*Alfianz Teknik” Allianz SE’nin tescilli bir markaesidir. Bu Rapor Allianz Teknik’in yazih izni olmadan kopyalanamaz veya godaltilamaz.
Belirtilen yénde gériinen herhangl bir islem gerekli yazili izin olmaksizin gegersiz olacaktir. Imzasiz ve kasesiz raporlar gecersizdir. Bu
rapor yalnizca rapor igeriginde belirtilen test numuneleri Igin gegerlidir.
“Allianz Teknik” is a registered trademark of Allianz SE. This Report cannot be copied or reproduced without Allianz Teknik's written
permission. Any such purported operation shall be void without such written consent. Reports without signature and stamp are not valid.
This report is valid exclusively only for mentioned test samples.
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3.2. Results
Results that are mentioned in the test reports at article 3.1 and classification criteria of Cq-s1
class specified in EN 13501-1:2018 standard are given in the following table.

Results
Test Method Parameters for Number T = - — m -
Ce-s1 class of Test ontinuous on-continuous ompliance wit
= Parameter Mean Parameter Parameters
Flames did not
- < {1} _ .
:IN IS(; 11:)25 2 Fs <150 mm 6 {-) reach 150 mm Compliant
ame Application | :
- Flames did not
Time: 155 < 2 - i
Fs <150 mm 6 (-) reach 150 mm Compliant
CHF = 4,5 kW/m? 3 5,04 {-) Compliant
EN 1SO 9239-1 1 T
TLA €750 {%.min) 3 23,48 {-) Compliant
{-): Not applicable 1
(1): Surface exposure
{2): Edge exposure
Fs: Flame spread distance at surface of test specimen
{CHF): Critical heat flux
(TLA): Total integrated smoke

4. CLASSIFICATION AND FIELD OF APPLICATION

4.1, Reference of Classification
This classification has been carried out in accordance with EN 13501-1:2018 standard article
12.5 and 12.9.2.

4.2. Classification
The product, “Novawood Thermowood lroko - Novawood Thermally Modified Iroko”, in
relation to its reaction to fire behavior has been classified:

Crn

The product, “Novawood Thermowood Iroko - Novawood Thermally Modified Iroko”, in
relation to its smoke production behavior has been classified:

sl

The classified product’s, “Novawood Thermowood Iroko - Novawood Thermally Modified
froko”, reaction to fire classification is:

Fire Behavior Smoke Production

Ca - 5 1

“Allianz Teknik” Allianz SE’nin tescilli bir markasidir. Bu Rapor Allianz Teknik’in yazilt izni olmadan kopyelanamoz veya cojoltilamaz.
Belirtiten yénde giriinen herhangi bir islem gerekli yoziii izin ofimaksizm gegersiz olocaktir. imzasiz ve kasesiz raporlar gecersizdir. Bu
rapor yalmzea rapor igeridinde belirtilen test numuneleri igin gegerlidir.

“Allianz Teknik” is a registered trademark of Allianz SE. This Report cannot be copied or reproduced without Allianz Teknik’s written
permission. Any such purported operation shall be void without such written consent. Reports without signature and stamp are not valid.
This report is valid exclusively only for mentioned test samples.
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Reaction to Fire Classification: Cy-s1

4.3. Field of Application

This classification report is valid for products that are manufactured in the same
composition, color, density, thickness and type with product specified in article 2.2. This
classification report is valid when the product is used on a floor that has minimum A2g-s1
reaction to fire class.

5. LIMITATIONS

This classification report does not represent any type approval or certification of the
product. This report is initially valid until 03.06.2023 providing that no significant
modifications are made in technical specification of the specimen and related test and
classification standards.

*Alljanz Teknik” Allionz SE’nin tescilli bir markasidir. Bu Rapor Allianz Teknik’in yazili izni oimadan kopyalanamaz veya ¢ogaltidamaz.
Belirtilen ydnde gériinen herhangl bir islem gerekli yanili izin olmaksizin gegersiz olacaktir. Imzasiz ve kosesiz raporlar gegersizdir. Bu
rapor yainizea rapor iceriginde belirtilen test numuneleri icin gegerlidir.

“Allianz Teknik” is a registered trademark of Allianz SE. This Report cannot be copied or reproduced without Allianz Teknik's written
permission. Any such purported operation shall be void without such written consent. Reports without sighature and stamp are not valid.
This report is valid exclusively only for mentioned test samples.
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